XHERFICCDOHRAZTZ R BHRAICBDTDICEFEL TS W,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

[FIAIVZTE]R i DrfE OSHO
AT+ A5AE
MAINTENANCE MANUAL

THE FINEST RADIO CONTROL MODELS

(o e )
Syncro KT-231P

1:10 Scale Electric Powered 4WD Touring Car EP FAZER Drift Series
EP FAZER Drift

4 ™
QK CURIGHAL THVET, AVTF VAPV OO @AV TFVARN—YIRT DS, EAPEREEIEENELD
BEICLTIEEWY, AVT T VAN CORNENGAIE. HEVKRS ICRZEMFTLEEL,
DOIRFEES L I3 EHI -V —ERZEE TRV EhE CEEL,

@ This instruction manual follows the model's order of assembly. @ Take care not to lose parts or screws etc. when performing
Please keep and refer to this manual for maintenance or when maintenance or replacing parts.
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren @ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder der Montage am Modell verlieren.
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO

Deutschland.
@ Cette notice décrit les différentes phases de montage et de @ Faire attention de ne pas perdre de vis ou autres petites pieces du
maintenance du modeéle. Pour les utilisateurs peu familier avec le chéssis ... En cas de perte, les remplacer immédiatement.

modeélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@Este manual de instrucciones explica los pasos de montaje del @ Tenga precaucion de no perder ninguna pieza a la hora de realizar
modelo. Por favor conserve este manual siempre a mano para el mantenimiento o de cambiar algun repuesto.
realizar un correcto mantenimiento y consultar la lista de piezas a la
hora de cambiar algun repuesto.

J
HMBWROfoH, FELMAFEEET HBEHHYET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZIR(LTE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2017 KYOSHO CORPORATION / &4 ifsnit a5y No.34061

34061 T1-MMO01 (2804031)



fthic %% X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

MIZITICERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT S IROMRVICEE. +HERELTES W,

—iRIGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYNMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS

77—

ACCESSORIES / Zubehér
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm) W+ R5/8— (K &)
Hex wrenche (1.5mm)
Sechskantschlissel (1.5mm)
Clé allen (1.5mm)

Llaves allen (1.5mm)

1.5mm Q

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

WoYVARYF
W+FELYF (N Needle Nose Pliers
Cross Wrench (small) Flachzange

Pinces plates

Kreuzschlussel (klein) Alicates de punta fina

Clé en croix (petit)
Llave de cruz (Pequefia)

P
()

BAYy5y—F4147
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

Phillips screwdrivers (sizes: L, M, S)

—F )

p

==

—w I\ —

W|re Cutters
Seitenschneider
Pince coupante
Alicate cortacables

(L7777 i

No.96154 0
KYOSHO 2~ v )L 47 )L — m
KYOSHO Special Glue

B EEH

Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo
WxyOy oA

Screw Cement / Schraubensicherung
Frein filet / Fijatornillos

SCREW
CEMENT

-

No0.96178
Ay o %A b (F5RE/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

No.36219P
SPFaA47Tvy)—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

TAMIARET, BE ~15mmOARBIHNTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

®ecccccccccscsccccssccccssscccssscccsssced

H#HI TRIDER

(1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

HIUZTORNCTRDOZ EITERLTLLEE W,

Q@I DNAEER 5k, BELERT D,
Qv NOABRZHEMND D,
XA—FRB, FENHDE LS, BEWKRSH DR
JED Yt TP —EHE FTTERCESI W,
QNS RWRDFEAL YA X EBEZBRVESICT %0
ZSEICLU THERUGHSHEIITS,
@TPEREfHEHBD EE L -
WHHHEL THMRMEES NS ETHDHTL

EEW,
U, @ENEFRTDETHD D EEADNENA
KBHEI,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon
Correcto

i u\‘nn

‘ LALRRARRANY

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EXAPIWIE@DEL < A> TVWEY,

KREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIS D XITDOTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EVVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4

ﬂx\\\\\\\\\\\\\\\\\\\\\\\\\V «\\\\\\\\\\\\\\\\\\\\\\\\\" ! b 7N

I 3 amm " {0) 4mm
FrvTER TPHSEZX 12mm 7
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 58mm EOR—)L
Vis Vis TP F/H 3x12mm S E X Metal Bushing - Ball Bearing Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements & billes 9
E Dmmmg Vis FH 3x1omm Casaquillo Metalico - Rodamiento Rotule 5.8mm
6tula 5.8mm
Tornillo 3x12mm F/H 5mm
HSER £y hER — E)mm
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N\ @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero m) -omm
SREAE DR M So funktioniert die Bauanleitung: E
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEI TR B L ZEDHH,
NEBRO LR, RIR. FERE
TRy FROERIE. EREEBRWTEF—

No.MfFiFesnTunwEd, ARTZ/\—=VY%E
EATEEEF—No.ZSBL T LI,

IAEARATRE< DN —IDMEREINT

WET, Y—7ITFR L THIZTZAED
TLES W, Y=V DFHEIK. &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

70y K A>3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HI TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)
ﬂ SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:  Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

FSDIEICHEIIT S,
Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.

Py FmmEAcEET 5. EARU &S IHELT, R

Apply instant glue (CA glue, super glue). Assemble left and right sides the same way. 2

‘ CA Verwenden Sie Sekundenkleber. Bauen Sie eine linke und eine rechte Seite. ©)
Collez avec de la colle cyanoacrylate. Assemblez le coté gauche comme le cété droit.

Aplique pegamento cianocrilato

’ JLREBRITEST 5.
Apply rubber type glue.
(LS Gummikieber.

Collez avec de la colle a caoutchouc.

Aplicar cola de contacto.

TR ZRD,
Apply grease.
Fetten.

Graissez.
Aplicar grasa.

Realice el montaje de igual forma en ambos lados.

RIOY I HZES,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

BEEA Mo

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

AET 2L DICHEILT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.




ZYF—47ZIX—YEER / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS
Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de piéces plastique / Piezas Plasticas

(C—




ZF—7ZI)X—YEER / ARRANGEMENT OF PLASTIC PARTS ON RUNNERS

Die Kunststoffteile an den Spritzlingen / Nomenclature des grappes de pieces plastique / Piezas Plasticas

(cocoooo0000——
(cococcoo600——

[e]
[e]
o
o
o
o]
o
o
o]
o
o

[cooo000]o0

o ®
\WI'\ED@
[cccoococoocoo0000 b

//
\\\ /

) ( “‘

|

|

) . s

: —

N

| [ i O0000000000O

00000000000 T




1 777 % AU / Diff Axle / Gear Differential Vorderachse
Différentiel rigid avant / Diferencial Delantero

4x27mm ¥ 7~
Shaft Welle
Axe 4x27mm  Eje 4x27mm

ffffffffff 2
@2x11mm g
Pin  Stift
Axe 2x11mm  Pasador
—— 4
4x10mm A
Shim

Unterlegscheibe
Rondelle de callage
Arandela

5 x12mm ¥ A
Shim
Unterlegscheibe
Rondelle de callage
Arandela

F7VaAvhk
Differential Shaft
Welle Differential
Noix de cardan
Salida diferencial

26x12mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x12mm
Tornillo 2.6x12mm TP F/H

oYY P5
O-ring P5
O-Ring P5
Joint thorique P5
Junta Térica P5

@912 x 18mm X7 U
Ball Bearing Kugellager
Roulements a billes Rodamiento

2 77 %Y /Differential / Gear Differential
Différentiel / Diferencial

BHEY)OAVAAIV
Silicone QOil

Silikonoel

Huile silicone dure
Aceite Silicona(Denso)

[} 7'') A%Z% %, / Apply grease. / A8 A Mo / Must be purchased separately! / Das Teil ist nicht im Bausatz enthalten! /

2. Fetten. / Graissez. / Aplicar grasa. Doit étre acheté séparément! / Apply grease.




3 ANR—FY 2 v 7~ /Gear Shaft
Getriebewelle / Axe de couronne / Eje Corona Principal

@)5x10mm RF Yo @2x11mm £ 5x7x0.5mm ¥ L
Ball Bearing Pin  Stift Shim
Kugellager Axe 2x8mm  Pasador Unterlegscheibe
Roulements abilles [ ------------------ 2 Rondelle de callage
Rodamiento Arandela

3x3mm Y hrEX
77777777777777 5 Set Screw @ ﬂ1
Gewindestift

Vis BTR 3x3mm
10 x 15mm X7 U > Prisionero 3x3mm
Ball Bearing m - 1
Kugellager

Roulements a billes
Rodamiento

4 24 —1=w bk /Center Unit
Getriebeeinheit / Différentiel central / Unidad central

@)5x 10mm X7 Uy
Ball Bearing
Kugellager
Roulements a billes

Rodamiento s

@M5x7x05mm YA
Shim
Unterlegscheibe
Rondelle de callage
Arandela

2x11mm E>
Pin
Stift
Axe 2x11mm
Pasador

E x¥OvIHERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




5 % —1=w b /Center Unit / Getriebeeinheit
Différentiel centrale / Unidad Central

Arbre rigide avant / Eje Delantero

E 70> k7% ZJL | Front Axle / Die Vorderachse

3x15mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

3x12mm TPER
TP Screw LK Treibschr
Vis TP 3x12mm  Tornillo 3x12mm TP

i 2

3x18mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x18mm
Tornillo 3x18mm TP F/H

(9 5.8mm EOR—)L (3R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

3x12mm

3x18mm F/H

B ZORZEES,

Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este aguijero.

TR ERED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.




7 J¥7731=v K /Rear Differential Unit / Heck-Differential (o 2 0rEES,
Différentiel arriere / Diferencial Trasero g_se thisLhoLeb t
leses Loch benutzen.

N Utiliser ce trou.
3x15mm TPYZEX Utilice este agujero.
TP F/H Screw

SK Treibschraube
Vis TP F/H 3x15mm 3x12mm

Tornillo 3x15mm TP F/H

gy - 2

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— >

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂ«\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m ——————————— >

5.8mm EO/R—)L (§8)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

Cl e

%

L ) 3x18mm

J\wFU—7R)L%¥ — /Battery Holder / Akkuhalterung
Support de batterie / Soporte Baterias

3x10mm TPHSEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

memm

10




t—7Rtz 1 /X\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

3x10mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

3x10mm %

1 O H—7Rtz - /\— / Servo Saver / Servo Saver | [OM
Sauve-servo / Salvaservos

@®5.8mm EOR—)L (58)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

@ (-

BFEIEY
King Pin
Achsschenkelbolzen
Vis a fusée
King Pin

D 22 OIE I T Do
Apply threadlocker (screw cement). Assemble in the specified order.

Verwenden Sie Schraubensicherungslack. In der angegebenen Reihenfolge zusammenbauen.
Appliquer du frein filet. Assemblez dans l'ordre indiqué.

Aplique liquido fijatornillos. Realice el montaje en el orden indicado.

E *¥AyIHEED,




1 1 H—7R+ - /X\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos

5.8mm EOR—)L (i)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

1 2 AT 7Y > —IR | Steering Servo / Lenkservo
Servo de direction / Servo de direccion

@-21—hrZI
Neutral
Neutral
Neutre |
Neutro 90° o

Oj ﬁiﬁ O

NI IE

@RF7Y Y TH—R
Steering Servo
Lenkservo
Servo de direction
Servo de direccion

3x10mm

26x8mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x8mm
Tornillo .6x8mm TP

ﬂe\\\\\\\\\\\\\\\w ———————————————————— 1

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

| o e 4

5.8mm EOR—)L ()
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

@ O

12




1 3 70y Y ARY 2 3 /Front Suspension / Vordere Aufhngung
Suspension avant / Suspensin Delantera

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
|- 2

3x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

@®5.8mm EOR—)L (3R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rtula 5.8mm (Plateado)

3x15mm

1 4 70y kY A>3 ] Front Suspension / Vordere Aufhngung
Suspension avant / Suspensin Delantera

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D e 3

3x10mm \§ 3x10mm

13




Suspension avant / Suspension Delantera

70Y Y ARY 2 3 /Front Suspension / Vordere Aufhangung

< IR >

5.8mm EOR—)L (i)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Roétula 5.8mm (Plateado)

@

@)5x 10mm X7 U5
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

FYIR—=HFRARG ) 12—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

<GafA >
< Right >

< Rechts >
< Drolte >

< Derecho >

»LONY—7
Marked “L”
L links markiert
Marqué “L”
"L" derecha

»RDOY—7
Marked “R”
R links markiert
Marqué “R”
"R" derecha

<Left>

< Links >

< Gauche >
< lzquierda >

»LONY—7
Marked “L”

L links markiert

Marqué “L”
- L"derecha

70> MY A>3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

FYIR—HZARY Y 12—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fusée supérieure
Tornillo Mangueta

@HYRYYITRAI Y21~
Suspension Shaft Screw
Querlenkerstiftschraube
Axe de triangle
Tornillo eje suspensién

-2

gl
For Right
Rechts
Drolte
Derecha

ERIR

Links

For Left

Gauche
Izquierda

TURERD, %EHIEIU&’BLZ%HIZT%»

Apply grease. Assemble left and right sides the same way.
Fetten. Bauen Sie eine linke und eine rechte Seite.
Graissez. Assemblez le coté gauche comme le c6té droit.
Aplicar grasa. Realice el montaje de igual forma en ambos lados.

14




1 7 78> kXY= /Front Bumper / Vordere Stostange
Pare-choc avant / Parachopques Delantera
3x10mm TPEX
TP Screw
LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\m —————————————————— 2

3x12mm

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

ﬂu\\\\\\\\\\\\\\\\\\\\\\\\“- ———————————————— 2

3x10mm

Y A>3 / Rear Suspension / Hintere Aufhngung

Suspension arrire / Suspensin Trasera

3x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x15mm
Tornillo 3x15mm TP F/H

5.8mm EOR—)L (8R)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rtula 5.8mm (Plateado)

3x15mm

3x15mm

15




1 9 ') 7\ JX— / Rear Bumper / Hinterer Stossfaenger
Pare-chocs arrire / Parachoques Trasero
3x10mm TPHSEZR 3x10mm
TP F/H Screw
SK Treibschraube

Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

i 3

3x10mm

20 A5 XX> 2 3> /Rear Suspension / Hintere Aufhngung
Suspension arrire / Suspensin Trasera

PR
@)5x 1omm N7 J_ 7 < ERIE >
Ball Bearing »LONY—7
Kugellager <lLeft> Marked L
Roulements billes < Links > L links markiert
Rodamiento < Gauche > Marqu L

|:| 77777777777777 . | <lzquierda > 'L’ derecha

FyNK—=YRRY 11—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fuse suprieure
Tornillo Mangueta

< AR >
< Right >

< Rechts >
< Drolte >

< Derecho >

»RONY—7
Marked R
R links markiert
Marqu R

"R" derecha

¥ X3 3> /Rear Suspension / Hintere Aufhngung

Suspension arrire / Suspensin Trasera

KR
For Left
Links
Gauche
Izquierda

FYIR—HZARY Y 12—
Upper Suspension Screw
Aufhaengungsbolzen
Vis de fuse suprieure
Tornillo Mangueta

@HRYYTRAI Y21~
Suspension Shaft Screw
Querlenkerstiftschraube
Axe de triangle
Tornillo eje suspensin

=
For Right
Rechts
Drolte
Derecha

TURERD, %EEIEU&’BLZ?&HIZT%O

Apply grease. Assemble left and right sides the same way.
Fetten. Bauen Sie eine linke und eine rechte Seite.
Graissez. Assemblez le ct gauche comme le ct droit.

Aplicar grasa. Realice el montaje de igual forma en ambos lados.

16




)¥7RFT 47> /Rear Body Mounts / Hinteres Karrosseriesttzen

Fixations de carrosserie arrire / Soportes de carrocera Trasera

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\ww- —————————————————— 2

3x10mm

)
Y/,

23 £—4%— / Motor
Motor / Moteur / Motor

3x6mm HSEX
F/H Screw
SK Schraube
Vis F/H 3x6mm
Tornillo 3x6mm F/H

3x3mm +tv hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x6mm

17




24 £—%— /Motor
Motor / Moteur / Motor

E—4—
Motor Assembly

Verbrennungsmotor
Moteur

(>#7Y3 D=4 ¥ v EEALTE

YiItZZET ZHE. MIETERALE

@WeN7,

When equipping optional pinion gears to
change gear ratio, please remove
used in the previous procedure.

Beim Einbau von Tuning-Motorritzeln
muss Tell entfernt warden.

Lorsque vous utilisez un pignon option
pour changer le rapport de transmission,
retirez la piéce de la procédure
précédente.

Cuando instale los pifiones opcionales
para cambiar la relaciéon de transmision,
por favor desmonte ({4)) utilizado en el
procedimiento anterior.

> EI ST DT ERM%E
DK > TEET %,
Tighten the screws with one sheet of
paper inserted between both gears.
Legen Sie vor dem Festziehen der Schrauben
ein Stck Papier zwi-schen beide Zahnrder.

Serrez les vis en insrant une feuille de
papier entre les dents des pignons.
Apriete los tornillos colocando un trozo

de papel entre la corona y el pion.

25 7w IN—< ¥ 2— [ Upper Chassis
Obere Chassisplatte / Chssis suprieur / Chasis Superior

3x8mm EX

Screw

LK Schraube

Vis 3x8mm
[ Tornillo 3x8mm 5
|

3x10mm TPER
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| - 8

3x18mm TPER
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂmmmmmw ——————————— 4

26x18mm TPER
TP Screw
LK Treibschr
Vis TP 2.6x18mm
Tornillo 2.6x18mm TP

3x10mm TP

3x10mm TP

3x18mm
3x10mm TP

2.6x18mm |

18




26 E®—4%— /Motor
Motor / Moteur /Motor

26x18mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x18mm
Tornillo 2.6x18mm TP

2.6x18mm

27 AE—F3O> bO—3>— / Electronic Speed Control / Elektronischer Drehzahisteller /
Variateur électronique de vitesse. / Variador de velocidad Electrénico

28 Z{=H / Receiver
Empfanger / Récepteur / Receptor

@) =1
Receiver
Empfanger
Récepteur
Receptor




29 J\vv 7 1) — / Battery
Akku / Accu / Batera

RFqaEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

E25 EYUYY  E-ing
E-Ring E2.5 Clips 2.5mm Clip E2.5

; Antenne
§ Antenne
Y

Antena

77+ I1—R%&EEYS,
Thread antenna cord through.
Antenne durchfuehren.
Passer le fil d'antenne ici.
Pasar el cable de antena.

30 J\v 7 1) — / Battery
Akku / Accu / Batera

Ny T —
Battery
Akku
Accu
Batera




3 1 %> JX— ] Shock Absorber / Stodmpfer
Amortisseur / Amortiguador

R—ILT> R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rtula (S)

A
fJ14mm
Vv T MNCHREERE. DN, 1 14
7777777777777777 4 Cover the shaft with cloth y approx. i4mm
before gripping it with pliers. ca. 14mm

Schtzen Sie die Kolbenstange
mit etwas Stoff oder Papier.

Pour ne pas rayer avec la pince, protgez
la tige avec du papier ou du tissu.

Cubra el eje con un trapo para
evitar rayar el eje.

environ 14mm

7\//\_:/77'\ aprox. 14mm

Shock Shaft
Kolbenstange
Tige d'amortisseur
Eje amortiguador

> (0% QD ich s, Hani
| FANEZEED,

>
Put onto , wipe up any

Placer le piston en position
basse puis remplir
doucement d ' huile.

\ Tire del pistn hacia abajo

I
[T A : | AuDAN |
For Front
777777777777 4 E E2.5 : X2 Vorne
E25 EYYY  E-ring S | @ Avant
E-Ring E2.5 Clips 2.56mm Clip E2.5 : Delantero
(&)
1; E) ———————————————————————— 8 ! | > UTH
: Fgr Rear
) QJ Hinten
| Arrire
1 Trasero
4> JX\— I Shock Absorber / Stodmpfer | > 65 —EROMEETA (L ERT, | >F7DF’ k3
Amortisseur / Amortiguador ! Add oil one more time ! @) X or Front
9 ! up to the brim. | Vorne
S > EZRNVETH AL Dmpfer nochmals bis | g‘é?:r:tem
oil EROMUBE TAND, I zum Rand befllen. |
| Pull down the piston and : ﬁ Ajouter de | ' huile encore : » UH
Huile slowly fill in oil. ) une fois, jusqu ' au niveau. \ X2 For Rear
Aceite Kolben nach unten ziehen, ! @g) Rellene de aceite hasta el borde. ! Elfr‘i‘rz”
langsam mit | befUullen. | = | Trasero
I I
|
|
I *
I

0~1mm rellene con aceite. excess oil and screw on
Q 9 y together with .
EX K> Piston Setzen Sie die Dmpferversch- . -
Kolben Piston Pistn @) lu kappe auf und schrauben > AL—XICE < D HEEET 2,
AL—XICEHRRNE E I,

13 Sie den Dmpfer zu.
Wischen Sie ausgetretenes
| vom Dmpfer ab.

ﬁ b5 < hEFEY, 8% L. FANENET,

Then, gently move the piston up and down

o

I

I

I

I

I
to get rid of air bubbles. :

& Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Isind. |
Puis, actionner doucement le piston de bas |
en haut, afin d ' liminer les bulles d ' air. !
Ahora mueva el pistn hacia arriba y hacia :
I

abajo para eliminar las burbujas de aire.

Installer la membrane sur
le corps . supprimer

les exces d ' huile et visser
le bouchon ‘IE) avec @ .

Coloque la membrana 109 en

o\

, limpie el aceite sobrag
y coloque 'Y enroscando 9.

I

I

I

|

|

I

I

I

! ;
| Ensure smooth piston movement.
|

I

I

I

I

|

|

I

I

I

Should a piston not move smoothly.
Der Dmpfer mu sich leicht bewegen
lassen, ggf. die Befllung wiederholen.
S ' assurer que le piston puisse opre
doucement. sinon.
Asegurarse que el pistn se mueve
suavemente arriba y abajo.

33 %> JX— 1 Shock Absorber / Stodmpfer
Amortisseur / Amortiguador

s N
[ A=A
For Front N
Vorne Q, 5
Avant \_/U mm
Delantero

P EZAmmD AR—Y—HEFERLET,
Use 4mm size spacer.
4 mm Spacer verwenden.
Utiliser la bague d'espacement 4mm.
Utilice el espaciador 4mm.

@UVH
For Rear :D
Hinten
Arrire \./“ Tmm
Trasero

P EZ1mMmOAR—Y—%ZFERLET,
Use 1mm size spacer.
1mm Spacer verwenden.
Utiliser la bague d'espacement 1mm.
Utilice el espaciador 1Tmm.

> XT7YU I EED T EAND,
Compress the spring and install ({03
Drcken Sie die Feder zusammen
und schieben Sie ({03 auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

70V A
For Front
Vorne
Avant
Delantero

» UVH
2 For Rear
X Hinten

Arrire
Trasero

2 2ty MEZTS (B, /
Assemble as many times as specified. / Sooft wie angegeben zusammenbauen. /
Assemblez aussi souvent quindiqu. / Repita las veces sealadas.

21




34 4>/ J\— / Shock Absorber / Stodmpfer R
Amortisseur / Amortiguador it
Wy I ‘ 7

|l
AL

.

7 <J¥ >
. < Rear >
’ < Hinten >
. < Arrire >
< Trasera >

7OV hEVIN—
Front Shock
Stodmpfer, vorn
Amortisseurs avant
Amortiguadores Delanteros

<7Aa>k >

< Front >

< Vorne > Y4 45—
< Avant > Rear Shock

Stodmpfer, hinten
Amortisseurs arrire
Amortiguadores Traseros

< Delantera >

70O NHA

For Front / Vorne
Avant / Delanteros
R Y::

24 Y &KA—)U /Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumticos y Llantas

B ‘40" DX—UH 70O FE"30" DI—I BV YA, )
AVF—RKIY
Inner Sponge
Reifeneinlage
Mousse de pneus
Esponja interior

Tires marked 40 are for front and 30 are for rear.
Reifen mit 40 shore fuer vorn, 30 shore fuer hinten.
Les pneus 40 pour l'avant / 30 pour l'arrire

Los neumticos 40 son delanteros y los 30 son los
traseros.

For Rear / Hinten
Arrire / Traseros

Front "0"

Rear "0"

et

R —IVEEILGEDSHEH5 50N E L TPicbnb,

P 2 A Y EBLUDIEWRA—ILERLIE,

Fit wheels inside tires as shown.

Schieben Sie die Felge in den Reifen wie dargestellr.

Insrer la jante dans le pneu comme indiqu.
Coloque las llantas en el interior.

Twist the tire onto the wheel.

Ziehen Sie den Reifen auf die Felge.
Faire pivoter la jante pour | ' installer.
Gire la llanta.

By ZVIEHTHEZ AV ERA—ILDDIEEFRIC
BEREERERLEET S,
After fitting wheels to tires, apply instant glue as shown.
Setzen Sle dle Relfen auf die Felgen und lassen
Sie einen Tropfen Sekundenkleber In der Naht
zwlschen Reifen und Felge entlang laufen.
Aprs assemblage, collez le bord du pneu sur la jante.
Aplique pegamento cianocrilato en la junta.

2 24y MEIITS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqu.
Repita las veces sealadas.

P BEREERITEET B,

(%Y Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantneo.

Py S LREERTEST 3,

WS Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto

22




36 RA Y & KA —)b /Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

< 70VF>
< Front >
<Vorne >
< Avant >
< Delantero >

amm 7ZVI[FA40VFY b
Flanged Nylon Nut
Stoppmutter
Ecrou Nylstop épaulé
Tuerca nylon con collarin

@2x11mm g~

Pin  Stift
Axe 2x11mm Pasador
R 4

<y >

< Rear >

< Hinten >
< Arriere >
< Trasero >

RUTZKS1Y
Drift Tire
Driftreifen
Pneus drift
Ruedas de drift

37 KT« /Body Shell
Karrosserie / Carrosserie / Carroceria

RAraEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

TR
> R DfiE | CERT
WFET,

Reattach here
Hier montieren
Fixer comme
indiqu
Reinstalar aqu

> EHTEIRTAICEERETERELET,

Adjust height to suit body.

Hoehe gemaefl der Karosserie justieren
Ajuster la hauteur

Ajustar la altura segun la carroceria @

| [olivi={r: ()
IFETY,
Reattach here
Hier montieren
Fixer comme
indiqu
Reinstalar aqu

V EARLCEKSICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

23




38 RT - /Body Shell
Karrosserie / Carrosserie / Carroceria

RTFrEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

E1T L DER / Safety Precautions
Sicherheitsvorkehrungen / Mesures de sécurité / Precauciones de Seguridad

@ ETHIE, BT RT A ZEBLTILEL,

O TEDZFATOETIE, WEDREITZDETDTEPHILEL,

VY V=KD SEESBEDEATNE LTS,
<ML B, BAloZNnET S,
@ EHMIC. BHDERENEATEVHIRERLTLEEL,
@ Always run your car with the body shell fitted!
@ Do not run your car on ground:
+ that is overgrown with grass.
+ that is muddy, sandy or rocky.
@ Check all screws, nuts etc. on a regular basis for looseness.

@ Bedienen Sie Ihr Auto, nur wenn die Karrosserie montiert ist!
@ Vermeiden Sie Gelande, das:
» mit Gras Uberwachsen ist.
« schlammig, sandig oder steinig ist.
@ Uberpriifen Sie regelmaBig alle Schrauben, Muttern usw. auf festen Sitz.

@ N’opérez votre voiture que lorsque la carrosserie est montée!
@ N’opérez pas votre voiture sur du terrain:

« recouvert d’herbe.

* boueux, sableux ou recouvert de pierres.
@ Vérifiez réguliérement la visserie.

@ Coloque la carroceria antes de rodar.
@ No utilice su modelo en terrenos con hierba alta, con barro o arena.
@ Compruebe periodicamente todos los tornillos,tuercas,etc.

24




A7 a3y iX—Y ZE$} 35S / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalaciéon de piezas opcionales

T 724N T Bi5E

If installing 4-bevel gear differential.

Umbau der Differentiale in Vorder- und Hinterachse

Montage d'un différentiel avant ou de 4 pignons de diff sur l'arriere
Si instala diferencial delantero o diferencial 4 pifiones trasero.

VZW020-01

2.6x12mm

EE )74 )b/ Silicone Oil / Silikonoel
/ Huile silicone dure / Aceite Silicona (Denso)
707~ k/Front/Die/Abre/Eje : # 30000 - 50000
1) 47 /Rear/Hitere/Arriere/Tasero : #3000 - 5000

MACIIFBREEFTANS,
Fill up to 80%.
Nur zu 80% befuellen.
Remplir a 80%.
Llenar hasta el 80%.

BEEA S0
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

25



A7 3> IN—YZR {17 BIBE / Installing Option Parts

Die Montage von Tuningteilen / Piéces options (non-incluses) / Instalacion de piezas opcionales

70V KR EZASF—=BA T 215G

If installing front stabilizer

Einbau eines Frontstabilisators

Pour le montage d'une barre anti-roulis avant
Si instala barra estabilizadora delantera

No.1162 k
4x8mm v hER %
Set Screw
Gewindestift
Vis BTR 4x8mm <
Prisionero 4x8mm

2

No.1162

4x8mm 2V hEXR
Set Screw
Gewindestift
Vis BTR 4x8mm

/ Prisionero 4x8mm

3x12mm /
U
No.1161 \. 66

3x3mm v hEX
Set Screw No.1161

Gewindestift . N
Vis BTR 3x3mm 3x3mm 25 k£
Set Screw

Prisionero 3x3mm Gewindestift

Vis BTR 3x3mm
Prisionero 3x3mm

3x12mm

70 A5 EZAHF—0DFA%E / FRONT STABILIZER ADJUSTMENT

Justierung des Frontstabilisators /REGLAGE DE LA BARRE ANTI-ROULIS AVANT/ AJUSTE BARRA ESTABILIZADORA DELANTERA

FITDICEED YV EREZLET, NILI7AIDAXBmMmEY NERERFTERILT —DBIDAEZZZ2ET, 2mmOAAL Y F T, EEOEY NEZXDRKIC

ZIERINT —EEMTDLSICRELE T, Ric. EEDIT IV VANY TZZAIEALZEES B THELED,

Firstly adjust left/right movement. Line up the points where 4x8mm set screw on bulkhead side and stabilizer holder meet. Using a 2mm Hex Wrench, adjust the left
and right set screws so they touch the Stabilizer Holder at the same time. Next, rotate the stabilizer cams and adjust the left and right Down Stop.

Zuerst den Ausfederweg auf beiden Seiten einstellen. Bringen Sie beide Seiten des Ausfederwegs auf eine Hoehe. Nehmen Sie einen 2mm Inbusschluessel und
justieren Sie die Schrauben entsprechend. Anschlieflend kann ueber die Exzenter das Rollzentrum variiert werden, um das Kurvenfahrverhalten des Modells
an die Streckenverhaeltnisse anzupassen.

Aligner les triangles droite/gauche ave les vis BTR de 4x8mm de la cellule. Utiliser une clé hexagonale 2mm pour ajuster les vis BTR droite/gauche afin qu'elles touchent
le support de la barre anti-roulis en méme temps. Tourner ensuite la cam de la barre anti-roulis afin d'aligner les 2 couteaux de la barre anti-roulis.

Ajuste en primer lugar el movimiento izquierdo/derecho. Alinee los puntos donde se encuentren los tornillos prisioneros 4x8mm y el soporte de la estabilizadora.
Utilizando una llave Allen 2mm ajuste los tornillos prisioneros par que contacten al mismo tiempo con el soporte. Ahora gire los reguladores y ajuste los topes
inferiores izquierdo y derecho.

4x8mm v hEX
Set Screw
Gewindestift
Vis BTR 4x8mm
Prisionero 4x8mm

4 70 G5 D |
) \ \ )
TIVANY T ATEDL BT IOVRANY TZRET D, ATENL TIOVIANYT
Down Stop Stabilizer Cam Adjust Down Stop Stabilizer Cam Down Stop
Ausfederwegsbegrenzung Exzenter Rollzentrum-Justierung Exzenter Ausfederwegsbegrenzung
Butée basse Cam de barre anti-roulis Réglage de la butée basse Cam de barre anti-roulis Butée basse
Tope Inferior Regulador Barra Ajuste Tope inferior Regulador Barra Tope Inferior

X AlfEAfb. / Must be purchased separately! /
Das Teil ist nicht im Bausatz enthalten! / Doit étre acheté séparément! / Debe comprarse por separado.

26




HuQa Y3zvd 43

BB ETEYEE / NOILYHOdHOO OHSOAM 9102 ubuAdod @

< oJajuele( [BIOUBIBYNQ >
<uene pibu jenuaseylq >
< 8SUoBIBPIOA [BlUBIBYIQ Jesr) >

<elosel] > <oV Ha >

< aluly > <NLGLLL>
<UusWIH >
< leay >

<&N>

(d1)wwgxg

(d1)wiwg c@@

S —AAA—NAL>

<elapuelpq >

Tfa dl)wws|xg

] <jueay >
. w "\m, (H/4 nEEEoFxm% <oUIOA >
1\ AN <juoi4>

) : <4Jzoc>

— (H/d)wwoxe -

- (d1)wiwg c@%

< oleuelaQ [B1OUBISNQ >

<1juene pibu [enusigyq >

< 9syoeIapIOA [enualaylq Jearn) >
<9Xy #id>
<AULGLLL>

- | < OAIBS-9ANES >
< IaABS OAIBG >

1

1

1

I

I

I

I

1

1
<SOAIBSEAES > “
I

I

I

< I9AEBS OAIBS > “
1

I

<[enua) Jalled >
<[e1)U80 [B1}UBIIYIP BP BXY >
. < JlayuIgagelL}an) >

N < )jeys Jee) >
<NL&iZ—%K72>

zLov4(9

A
W (H/4 dDwwgixg
< J0Jop\ > N =
< Inajop > AN | | W LX <eigluelRQ >
< JojowsBunuualigiop > <Jouadng sisey) > // " @ oot (dluuzixe < jueay >
< JIOJON > <JInaugdns sissey) > N | <BUIOA >
goev4(@y  <emeldsissey e1eqo > N | | <juoi4 >
<sisseyg Jeddn > | < senaleg ayodog > ; <Jz<pc>
1

< aueyeq ap poddng >
< Buniayeynyyy >
< Jep|oH Aleneg >
< —=ZANfE—NLAN >

3031dS3a
331Vv103 IANA
ONNNHIJIFZSNOISO1dX3
M3IA d3A01dX3

bK< @

Ebeefxm@ 1

(d1)wwgixgg

27



708 bk / Front/Vorne /
Avant / Delantera

DR
g -
FA021

s,

———mm——/——a
- v

<7V rEVIN—>
< Front Shock >

< StoBdampfer, vorn >

< Amortisseurs avant >

< Amortiguadores Delanteros >

FAT302GM

®

N
N
( N
N
N
N N
~ N
@
& \\ T D

(87)BRG001 :
1
=== 4
“%ﬁ A)FA004
AN \~/)
\\\ v:
@

28




H—7MR+tz - /X\—/ Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

FA309

@Fao21 —F

]
I
Sa
@DFA006B >/'
I
I

FA309

7w )\—2+ 2 — / Upper Chassis / Obere Chassisplatte /
Chassis supérieur / Chasis Superior

(®FA055

N C
= 1284
W 2.6x8mm(TP)

3x10mm(TP)

FA201D

({1§96238

29




t>%2—+ 7 I/ Center Shaft / Getriebeeinheit /
Axe de différentiel central / Palier Central

E£—4 — / Motor / Motor / Moteur
Motor

FA052

({4 FA055

3x6mm

30




)47 / Rear/Hinten/
Arriere / Trasera

(19 FA004

92638

-= AL
3x10mm(TP) —— = N

<U¥EVIN—>

< Rear Shock >

< StoBdamepfer, hinten >

< Amortisseurs arriere >

< Amortiguadores Traseros >

@)FA008
@ o201

(9FA003 % 2\
( ——(15)FA004
=

N

G

'\,
@\ (6)FA008
\\
Ay
({91284 AN
AY
\\
.‘“\\‘ \\
-~ ) AN
Q AY
- Ay
Ay
\\
@9FA016 g

FAT302GM




77 %+ / Differential / Gear Differential
Différentiel / Diferencial

92051

FA007

89 BRG008

@Dvzo12

vzo12

@vzo12—Q.

%> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

32




ANF7IN—") SPARE PARTS

% FOR JAPANESE MARKET ONLY.

i IN—V4 AA (F— No. EAHD) K FEfifl IN—V4% ANA (F— No. EAKD kT
No. Part Names Quantity (Fitk) Part Names Quantity (Ritk)
2=V ERT > (5x10x4) 5.8mm EOR—L (8R)
BRGOOT |G\ icid Bearing (5x10x4) x4 1000 1284 15 amm Pillow Ball (Silven) x8 200
=V RRT Y5 (12x18x4) 24GHz 7V TFHINA T
BRG008 Shield Bearing (12x18x4) x2 1800 36105 2.AGHz Antenna Pipe x3 250
J=IVRNT Y25 (10x15x4)2 AY ACFv—I+— (J2VNIMH)
BRGOT4 Shield Bearing(10x15x4)2pcs ®@x2 1200 72201 EZ AC Charger (NiMh/7.2V) 1800
Y RT7 -tz b (FAZER) KS-204WP H—R (BA7KEY)

FAO3 |\ <pension Am setpazer) | 2@ X1 ©x2 @ x4 500 82133 [0 senvo (WaterProo) | & X1 3800
Fy oI NTEy b <> 0 KR-200 1544

FAOD4 Knuckle Hub Set OODOGE x1 500 82216 Syncro KR-200 Receiver ®x1 5500
=955 ey b |@OQEEORBEE X1 2d1mm £

FAO06C Linkage Crank Set X2 400 92051 2x11mm Pin ®x10 300
RA—=IV/TTYv T by b 2FvTEY

FAQO Wheel-Diff Shaft Set x4 @9 x2 1500 92638 Snap Pin ®x10 200
ALV %7 by b (FAZER) 500 ARVITF—=T (Imm E)

FA008 Swing Shaft Set(FAZER) x1 x4 964418 Sponge Tape (Thick Tmm) ®x1 300
YRARIWA-&EVI-AT-4 b (FAZER) 700 5x7mm ¥ Lty b Includ 10pcs each 0.1,02,03

FADT2 1535, Holder & Shock Stay Set(FAZER) QEEDE® x1 € x2 96643 | 5 7mm Shim Set @ X 07,02,03 (& 1080 450
YA+ 7 bt b (FAZER) NIV YTk (@x27mm/6 ABS107)

FAO16 Suspension Shaft Set(FAZER) x16)x2 400 27001 Bevel Shaft (4x 27mm/6pcs BS107) @ x6 600
HY—REea/N—=2 v T bty b i EU>T (E25/10 N)

FAOT7 Servo Saver Shaft Set x2 700 1-E025 E-Ring(E2.5/10pcs) 150
FroEVEY b i v b M3x33)F1BY (5A)

FAO21 fying Pin Set BB x4 400 1-N3033N) it (M3x3.3) Nylon (5pcs) 200
A A+ - (EP FAZER) Tk MASE) 759 F40Y 5A)

FAOS1B | \1ain Chassis (EP FAZER) QBB x1 ®x2 1300 T-NAOS6FN |\ t(viax5.6) Flanged Nylon (5pcs) 200
7y =hI\" - (EP FAZER) N1~ FEX (M3x8/10 A)

FAOSZ | ) per Cover(EP FAZER) ®O®O® x1 1000 1-503008 | g,y Screw(M3x8/10pcs) 200
N yTY-H4 - (EP FAZER) N1~ FEX (M3x18/10 A)

FAO53 Battery Holder(EP FAZER) x1 400 1-503018 Bind Screw(M3x18/10pcs) 200
XAV v 7 by b (EPFAZER) INA Y RER (M2.6x8/10 A)

FAOS4 Main Shaft Set(EP FAZER) x1 800 1-502608 Bind Screw(M2.6x8/10pcs) 200
£-4-v97} (EP FAZER) 800 R N FEX (M3x30/10 A)

FA055 Motor Mount(EP FAZER) x1 1-503030 Bind Screw(M3x30/10pcs) 200

o | R/\-F+7 (68T-48P/EP FAZER) X TP/IN1 > FER (M2.6x8/10 A)
FAO56-68 | v Gear (68T-43P/EP FAZER) | X 400 1-S02608TP |1 ind Screw(M2.6x8/10pcs) 200
WAV~ b 4pcs(FAZERVe-X) @@ x4 ] TP /1> FER (M3x10/10 A)

FA300 | il shock Set 4pcs.(FAZER Ve-X) | @) x4 (b X8 2500 TS0 |15 i Screw(M3x10/10pcs) 200
E=F Y #7 33748 £ F (FAZERVe-X) TPNA > FEZ (M3x12/10 A)

FA304-33 | oo Gear 337-48P (FAZER Vex) | 0 X1 300 SO3012P | 15 i Screw(M3x12/10pcs) 200
{75/ \— (FAZER Ve-X) TP/~ FEX (M3x20/10 A)

FA05 | o aiver Cover (FAZERVe-x) | DT X1 350 1SO30207P | 15 i Screw(M3x20/10pcs) 200
RF 1 RZ v ~FAZER) REVEXMXI0(AY IR /10A)

FA308 Body Post Set(FAZER) x1 x2 350 1-513010H Button Screw(Hex/M3x10/10pcs) 300
N\>/\-&0Ow Ry b (FAZER) HIER (M2.6x12/10 A)

FA309 |3, mper & Rod SerFazer) |00 @ X1 Q@ x2 500 1532612 | 1 Head Screw(M2.6x12/10pcs) 200
FUZ b2AvEEEE 1-533006 | 77 EA (M3x6/10 A ) 200

FAT302GM| 7 7 % % (2pcs) (FAZER VE-X) 800 Flat Head Screw(Hex/M3x6/10pcs)
Drift Tire(Pre-glued/ 1533006 | TP 77 EX (M3x6/10 A ) 200
Gunmetal/2pcs)FAZER VE-X TP Flat Head Screw(M3x6/10pcs)
R-JVIT> K58 ¢ (12pcs) 6 300 TP 5 EX (M3x10/10 A)

LA43 |5 gmm Ball End(12pcs) x12 1-S330101P |- £ Head Screw(M3x10/10pcs) 200
OUVY P/ ALYY)I0AY TP HZEX (M3x15/10 A)

ORGO3 O-Ring(P3/Orange) 10Pcs x10 200 1-533015TP TP Flat Head Screw(M3x15/10pcs) 200
5400 5 ARGV —RE—4Z— R TPHZEX (M3x18/10 A)

20703 G2X(Single 20) ® x1 1800 1-5330181P TP Flat Head Screw(M3x18/10pcs 200
540CI§55 G-Series Motor 1653003 +w FER (M3x3/10 A) 200
G2X(Single 20) Set Screw(M3x3/10pcs)

ORIONWP 7S5 E—4—F 1-553020 Set Scre\fv(M3x20/5pcs)

82435 |ESC45ASTS Y ® x1 4000 o FEZ (M3x20/5 A) 250
ORION WP BRUSHED
ESC 45A S-plug
BREERFTRART 1Y b
(k3% X—75 Typel)

FAB110 Complete Body set 7500
(Toyota Supra Type1)

27 R7 14 vk (Toyota Supra)

FAB158 Clear Body set(Toyota Supra) 3000
TIT—2R Self-Tapping Flat Head Screw2.6x12mm

V3001 I pifferential Case OB <2 py5p 7 2600m x8| 450
U2 TFvtwy b (40T)

V5002 Ring Gear Set (40T) @® x1 650 —
ooy~ p KB YERTBL TWRW—Y B D £ T,

Vo2 l;-ifferential Gear Set x4 x8 900 Z0iHE, RBEN—YRENCASNTVET,

SN o= Note that some parts are not sold as spare parts!
vzonsk |7 L2 20 :) vl @ x 400 Einige Teile sind nicht einzeln erhaeltichl.
51775 LB BN Attention ! Certaines piéces ne sont pas vendues au détail.
B ’
W6007 HC Diaphragm(White)8pcs x8 400 Algunas piezas no se venden por separado.

33




IN—Y%
Part Names

FFTavin—=y

AA (F—No. LA
Quantity

* E
(k)

OPTIONAL PARTS

IN—Y%
Part Names

% FOR JAPANESE MARKET ONLY.

AB (F— No. EAE)
Quantity

K REfifh
(Bitk)

FA21g [T RVEATNU Y Slkazed )= )1 {E) LERE N—RRAT 200 VZ073-|UVATYYYT 4516/ ZIVIN-) [V-One &2/X—F, V7 b 2EA 400
Servo Saver Spring(Fazer/Hard/1pc) [instead of G0) . Hard type. 4516  [Rear Spring(4.5-1.6/Silver) For V-ONE Shock. Includes 2pcs.(Soft)
UTRZESAY-ty b FAZER) YT b, SFA7 L N— KO IEEA ARy FI-P R TILF £ T2
FAWO02 | Rear Stabilizer Set (FAZER) | stypes(Hard,Medium,and Soft 1300 wsigy |L2 Y295y k19 rESN 4

2F AR Y 0O |, Bk Velvet Coated Tri Cap Thread|2pcs. 000

- 7 ' IR Shock S
VSWO18 |5icl Bevel Gear Set(397) instead of @) , @9 . 3800 OC&\ — —
— = weoos |HCEATTTL (RBEA ®exis A 400

vswoas |AFIVANILET Y b (38T) @ ,BERH 3800 HC Diaphragm (Black) 8pcs instead of ([®) . 8pcs.

Steel Bevel Gear Set(38T) __ |instead of @, @ . oo |T/0-FATIZGEIEE) [Tk S707h N—FOS@EA | goo
vzoss |7B¥ FRRESAHF =ty b |N\—F21T 1300 On-Road Shock Spring(S) 3types(Hard Medium,and Soft)"

Front Stabilizer Set Hard type. _ o7 |70 FRTUS 70y K UTT [92491 RURBHVAT )Y Y SR 300

vzogds |7B7 PREESMH—y (VT (VT R EAT 1300 On-Road Shock Spring Soft |3 types of spring which are softer than 92491.

Front Stabilizer Set (Soft) Soft type. 2F—ILC—F %t 311)1/48 —
VZW020-| 772 5-1b VZW020 A /A A0 )[4 AV 350 um33l |evs b;% 600
01 Diff.Case Seal(For VZW020/4Pcs) |4pcs. Steel Pinion Gear(31T)1/48 Pitch | Mstead of (D).
VZ072-|70Y R V5517/3-)VR)|V-One &V I\—F. \—F 2&A 400 AF=IVEZF V£ (321)1/48
2517 |Front Spring(2.5-1.7/Gold/2 Pcs.) [ For V-ONE Shock. Includes 2pcs.(Hard) UM332 EvF [EFs::d 600
VZ072-|7aY b RTUYG 317/ T5y7)|V-One 8V I\—F, ST4T7L2AA 400 Steel Pinion Gear(32T)1/48|instead of ) .
3017 |Front Spring(3-1.7/Black/2pcs.) | For V-ONE Shock. Includes 2pcs.(Medium) Pitch
VZ072-|70Y AT (B517/21VN-)|V-One BV IN—=F. V7 k2&A 400 7\0?—H/E:7f\/3‘f‘\” (337)1/48 @zt
3517 [Front Spring(3.5-1.7/Silver) For V-ONE Shock. Includes 2pcs.(Soft) Um333 |EvF linstead of @ . 600
VZ073-[UvZTUYY 3516/ T-JbF)|V-One £/ {—F /\— K 2HA 400 Steel Pinion Gear(33T)1/48 Pitch
3516 [Rear Spring(3.5-1.6/Gold) For V-ONE Shock. Includes 2pcs.(Hard) AF—IVEZF Y F Y (347)1/48 @&zt
VZ073-[UYRATUY E16/ 7577 |V-One AV~ S747hIFA 400 UM334 |EVF . linstead of @ . 600
4016 |Rear Spring(4-1.6/Black/2 Pcs) | For V-ONE Shock. Includes 2pcs.(Medium) Steel P‘”'OQGG$(34;>¥48 Pitch
AF—IVEZF v F+ (35T)1/48 o
UM335 |EvF éﬁf‘; 600
Steel Pinion Gear(35T)1/48 Pitch i

34




IN—Y%

Part Names

AN —

74 BODY SHELL

AA (F— No. EAHD

IN—=Y%
Part Names

% FOR JAPANESE MARKET ONLY.

AA (F— No. EAHD)

Quantity

Quantity

IN—Y%
Part Names

BRBRART 1

AA (F— No. EAH)
Quantity

ke FE i
(Hitk)

v b PAINTED COMPLETE BODY SHELL

IN—Y%

Part Names

AA (F— No. EAKD
Quantity

5/\/_& 'f‘/”7°l/”/ﬂ'KX1 7Y RFE 4. FhH—Ib. A5, TREY PORSCHE9178'7U/ RT ALY RFq. FA—I. A5, TAEY

FABT52 étjjéZRL)?n/upteza Kx1Clear|7>—F 4500 FABT56 Bl\ozli\/ZSEgtvPEC))(RSCHE 918 (Clean)| 7> " 5500
Bodly set Body,Decals,Wing,Masking Sheet FAZER Body,Decals,Wing,Masking Sheet
2N AT Ly KX2 TH PORSCHE 918 /JL/IN\—  TH—
—btv b ThH—I )btz b FAZERVE-X TH—IV

FABTS3-T | SUBARU Impreza KX2 Decal |Body Decals 1000 FAB156-1 | Decal Set PORSCHE 918 Silver|Body Decals 1200
set FAZER VE
) T:TJ??'{t‘y 2 YAVI% RE 4. FH—Ib. 9L, TREY IiQRS_CHE 918 Weissach .

FABIS1 WRA-IVET ) 5521 4500 FAB156-2 TH—IbEv b FAZERVE-X |[7H—IV 1900
Clear Body Set (SUBARU WR Body, Decals Wina Masking Sheet Decal Set PORSCHE 918 Body Decals
Car CONCEPT) ybecals,Wing, 9 Weissach _FAZER VE
ARVH-TH-1L (ZR/NL WR SUH—IR)1—3vX . — < N

Eagisi [P 377 M) REH—FH—Ib 1200 FAB1s7 |7 VT RT 1€y b FAZERVEX ’j]f:;j}ﬂ? W PAZT AL 000
Sponsor Decal (SUBARU WR|Sponsor Decals Body Set Lancer Evolution X Body Decals Wina Masking Sheet
Car Concept) (Clear)FAZER VE-X ody,Decals, Wing Masking Shee
FerraiFXX 7 U7 RTA v b [RT 4. TH—Ib, D4V T IAFY 59— IRYa—>3aX N

FAB154 |Body Set FXX Evoluzione[J¥—F 5500 FAB157-1 | KX3 TA—Iby b FAZERVEX| 7 H—)b 1600
(Clear/Nondecoration) Body,Decals, Wing,Masking Sheet Decal Set Lancer Evolution X [Body Decals
Ferrari FXX 7A—Ib& v b TH=IV KX3 FAZER VE-X

FAB1541 | pecal set FXX Evoluzione Body Decals 1500 Z)le;]ITLQGJI?EZ\E%VEX e
AUWdiRE 7 U7 RT 1€ . S R 2 TA-IEY XN\ T7—)

EABTSS F/E\JZIIERVE?X JrET Ak b "37"\?"(} T DAVT RAFY 4800 FAB157-2 | pecal et Lancer Evolution X Body Decals 1600

i B KX4 FAZER -X

\B/g(i(y Set Audi R8 (Clear) FAZER Body,Decals,Wing,Masking Sheet
AudiR8 7H— Lt b FAZER FH—I

FAB155-1 |VE By Decal 1200
Decal Set Audi R§ FAZERVE | °09Y Decas

* FOR JAPANESE MARKET ONLY.

* E
(Hitk)

E-WRAYF-(N-F/TZ AEA

36250H | v % /4pcs) e 500
Mold Inner(Hard/Black/4pcs) |*PCs:
E-VRAYF- (VT IR

362505 |7 k /4pcs) jﬂi)\ 1500
Mold Inner(Soft/White/4pcs) pes.
1M0Y-U2G A 2F-ZRY
< (2pcs) 2 @A

320138 1/10 Touring Inner Sponge|2pcs. 400
(2pcs)

A2+ —AKR>2Y  INNER SPONGE

BEETAART A (RN WRAH— 3 SUH—TIR) 21— 33X
YT BEEERR KX35EMART « FAZERVEX |ZEE5EM
FAB1O1 Completed Body (SUBARU WR|Painted complete body shell 5500 FAB108 Complete Body(Lancer Painted complete body shell 7800
Car) Evolution X KX3) FAZER VE-X
RN AV Ty KX BEE SUY—TRYa—-30X
FTRRT A BEEETTR KX4 AT« FAZERVEX |BEFEHFTA
FAB102 1SUBARU Impreza 2006 KX1|Painted complete body shell 3400 FAB10% | Complete Body(Lancer Painted complete body shell 7800
Complete Body Set Evolution X KX4) FAZER VE-X
RNV VT Lyt 207KQ BEH
FERART A BEETTA
FAB103 SUBARU Impreza 2007 KX2|Painted complete body shell 5500
Complete Body Set
Ferrari FXX Evoluzione Z3&55TH,
K74 BEETERL
FAB104 Ferrari FXX Evoluzione Completed [Painted complete body shell 6800
Body Set
Audi R8 BEEZMAT A BEETTR
FAB10S Audi R8 Completed Body Set Painted complete body shell 7800
PORSCHE 918 &/ jL/IN\— BEE
SEAR 7 A FAZER VE-X BEEETTHR
FAB106 Complete Body (PORSCHE 918|Painted complete body shell 7800
Silver) FAZER
PORSCHE918 B BEETAMAT A
FAZERVE-X BEETTH
FAB107 Complete Body (PORSCHE 918|Painted complete body shell 7800
White) FAZER

% FOR JAPANESE MARKET ONLY.

35




214+ TIRE

% FOR JAPANESE MARKET ONLY.

IN=Y% AA (F— No. L AFD) *k E A WA (F— No. EAKD i
Part Names Quantity (k) Part Names Quantity (Ritk)
RUT AV EER/T S/ 020184 |KCAYYZ 21 (/\—F/2pcs) |2 BA 1200
2pcs)(FAZER Ve-X) 2 @A KC-Slicks Tire (Hard) 2pcs.
FAT302BK <> 800
Drift Tire(Pre-glued/Black/2pcs)| 2pcs. KCRUw o244 (Y 7 1/ 2pcs) |2 BA 1200
(FAZER Ve-X) 920185 1k slicks Tire (Soft) 2pcs.
RUZ bR A v (EE R/ B
J1)—>12pcs)(FAZER Ve-X) (2 fBIA
FAT302KG Drift Tire(Pre-glued/F-Green/  [2pcs. 800
2pcs)(FAZER Ve-X)
RUZT b 2A V(& F/ KT/
2pcs)(FAZER Ve-X) 2{@A
FAT302W (15 i¢ Tire(Pre-glued/White/ | 2pcs. 800
2pcs)(FAZER Ve-X)
TaVMEEERNIT 2T
FAZER VE 2{EA
FAT3038K Drift Tire Front(10Spoke/BK/ | 2pcs. 800
24mm/2pcs)
TJaVMMEEERIT 2T
(14K R R-7/2/24mm/2pcs) (2 BA
FAT305BK Drift Tire Front(14-Spoke/ 2pcs. 800
Black/24mm/2pcs)
/T\’f_}l/ WHEEL % FOR JAPANESE MARKET ONLY.

<24mmig> <WIDTH 24mm>

HNA (F— No. £ A
Quantity

IN—V% * T

(Bitk)

AE (F— No. EAKD

IN—V%

* E i
(#itk)

Part Names

Part Names

Quantity

Chrome Plated/8Pcs)

36

I7024 K1)V (15 FKAR- _ KA -Ib (6 RZA-2 1 TS _
920128K ;)lfro 24 Wheel (15-Spoke) é\iglwgl:mri@jzs 400 VIZHOOTBK | 7 /24mm) a;‘l?trl?;ﬂzm;@]ts 400
lBTack P pes. Wheel (6-Spoke/Black/24mm) pes.
I7024K1)L (15 KRK- i )
o012 |20 82 24mm 8 2{EA 400 | |vzooica|> Do ¥257 17" hamm e 24an 400
Aero 24 Wheel (15-Spoke)| Width 24mm 2pcs. Wheel ke/G 24 Width 24mm 2pcs.
White eel (6-Spoke/Green/24mm)
T7H24KA)V (15 KAR- _ .
sorrsalZ /777 BEAY 24mm 1§ 8 fBA 1000 | [vzsoow| T e S F A7 /2T amm 15 2 400
Aero 24 Wheel(15-Spoke/| Width 24mm 8pcs. . Width 24mm 2pcs.
Wheel (6-Spoke/White/24mm)
Black)8pcs
I7O24KRAI0 (15 KRR _ .
o2012.8w|7 / BB EEAY 24mmiE 8{EA 1000 vzHoor 771 };ﬁi)’f‘ IR | yammig 8EA 1000
Aero 24 Wheel(15-Spoke/| Width 24mm 8pcs. -8W . Width 24mm 8pcs.
. Wheel (6-Spoke/White/24mm)
White)8pcs
I7 024 KA (15 KRR RA-IW(ASERR-2 /T3
v |7 BT U= )8EAY  [24mmitE 8EA w47 /24mm/2pcs) 24mm g 2 EA
92012-8KG Aero 24 Wheel(15-Spoke/| Width 24mm 8pcs. 1000 VZHOO3BK Wheel (15-Spoke/|Width24mm 2pcs. 400
F.Green)8pcs Black/24mm/2pcs.)
I7024KAIV (15 KR R- RA-IL (5 EKRKR-27/3T-)b
7 [ E\HEEV )8 EAN 24mm i@ 8fEA K /24mm/2Pcs) 24mm 8 2 fEA
92012-8KP Aero 24 Wheel(15-Spoke/| Width 24mm 8pcs. 1000 VZHOO3GL Wheel (15-Spoke/|Width24mm 2pcs. 500
F.Pink)8pcs Gold/24mm/2pcs.)
I7H24KRAI0 (15 KRR RA-IV S ERRR-7 /)W
owy| 7/ EHATO—)BMEAY | 24mm i 8EA - /24mm/2pcs) 24mm g 2 EA
92012-8KY Aero 24 Wheel(15-Spoke/| Width 24mm 8pcs. 1000 VZH0045 Wheel (5-Spoke/[Width24mm 2pcs. 500
F.Yellow)8pcs Silver/24mm/2pcs)
RA-IW(A YT LyH FA-V(A4ARIE -9 /9014
/24mm/ J-JU K )2pcs 24mmig 2 {EA /24mm/2pcs) 24mm g 2 EA
92016GL |\ el (IMPREZA/24m m /| Width 24mm 2pcs. 500 VZHOOBM |\ 1 e e 1 (14 -5 p o k e /|Width 24mm 2pcs. 800
GOLD)2pcs Chrome/24mm/2pcs)
RAI (6 RZXK-2 24mm/
AGHO001 | 4 v = /8Pcs) 24mm g 8EA 1500
-8SM  [Wheel(6-Spoke/24mm/|Width 24mm 8pcs.




T . . S &

I I/ 7 |\ IJ v 7 ELCTRIC % FOR JAPANESE MARKET ONLY.

A E2 AE K T ACE N K Tl
Part Names Description (FHiR) Part Names Description (fitR)
Advantage Touch Pro 12VDC PS-10LCD Power Supply 12V-10A
ORIB0205 | 7 )\ 7= DC 2y F7OF v —J v — 20000 | ¥ |R2168812) o'\ i 110N 6500
Advantage Touch Duo AC/DC 5x100W/JP Plug
ORB0239 | 5 k¢/{ 7~ AUDCTOUCH DUO F ¢ — ¥ v — 28000
Advantage Touch Charger 55W 7A (JP)
ORISO60 | 7 )7~ AUDC B9 FF £ =4 —SWEA 13000
Rods-8401 | CO1 Li-PO/ _Li-Fe 2-3Cell AC Chﬁrger 4500
C-01Li-PO / Li-Fe 2-312)V ACF v-T -
(02 AC Charger 4.8-9.6V 1A Auto Cut-Off
RRAGBI02| (09 ACF -7~ 4896V 1 0A L -1 2500

. ﬁ / \\“/ 7__ IJ — BATTERY % FOR JAPANESE MARKET ONLY.

IN—=V% HA * E fiff

Part Names Description (#itk)
<y AJVINT-3600HV 7.2V Ni-MH /3y 71)- 4500
MUSCLE POWER  3600HV Ni-MH Battery

IN—V % AR kEf IN—V % AR hEm IN—V % AR |*EL
Part Names Description | (#i#k) Part Names Description | (#itk) Part Names Description | (##k)
SIL | &Y 37 JL#100 (40cc) SIL | Y 37 )L#900 (40cc) | 4 /—F 600 SIL | ¥V YA JL#50000 (40cc)
0100] Silicone Qil #100 (40cc) 0900] Silicone Qil #900 (40cc) for shocks. 50000] Silicone Oil #50000 (40cc)
SIL | &Y J>#A JL#150 (40cc) SIL | ') 3> 7 )L#1000 (40cc) SIL | ¥J 22 AAL#60000 (40cc)| 5= g £600
0150| Silicone Qil #150 (40cc) 5V I—H £600 1000/ Silicone Oil #1000 (40cc) 60000 Silicone Oil #60000 (40cc) for diffs.
SIL | Y J>AJL#200 (40cc) | for shocks. SIL | ¥ 3> A )L#1100 (40cc) SIL | YA JL#100000 (40cc)
0200/ Silicone Qil #200 (40cc) 1100| Silicone Oil #1100 (40cc) 100000| Silicone Qil #100000 (40cc)
SIL | &Y O3> A JL#250 (40cc) SIL | Y 3> 74 )L#1200 (40cc) SIL | &Y 37 JL#200000 (40cc)
0250/ Silicone Oil #250 (40cc) 1200| Silicone Oil #1200 (40cc) 200000] Silicone Oil #200000 (40cc)
SIL | &Y 37 JL#300 (80cc) SIL | ¥ 3> A4)L#1300 (40cc) SIL | ¥Y Y7 )L#300000 (40cc)| =7 H 21300
0300-8| Silicone Oil #300 (80cc) 1300] Silicone Oil #1300 (40cc) 300000| Silicone Oil #300000 (40cc)| for diffs.
SIL | &Y O A JL#350 (80cc) SIL | ¥ 3> )L#2000 (40cc) SIL | &Y 37 JL#500000 (40cc)
0350-8| Silicone Oil #350 (80cc) 2000| Silicone Oil #2000 (40cc) 500000] Silicone Qil #500000 (40cc)
SIL | Y 37 JL#400 (80cc) SIL | ¥ a>#)L#3000 (40cc) | &7 H £600
0400-8| Silicone Oil #400 (80cc) 3000| Silicone Oil #3000 (40cc) | for diffs.
SIL | Y 37 )L#450 (80cc) SIL | YU 3> JL#4000 (40cc)
0450-8| Silicone Oil #450 (80cc) 4000/ Silicone Qil #4000 (40cc)
SIL | ¥ 3> )L#500 (80cc) SIL | Y 3> JL#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) 5000/ Silicone Qil #5000 (40cc)
SIL | ¥ 37 )L#550 (80cc) SIL | ¥ 327 )L#6000 (40cc)
0550-8| Silicone Qil #550 (80cc) 5y )—H 21100 6000| Silicone Oil #6000 (40cc)
SIL | Y 3> 7 JL#600 (80cc) | for shocks. SIL | ¥ 3> 7 )L#7000 (40cc)
0600-8| Silicone Qil #600 (80cc) 7000| Silicone Qil #7000 (40cc)
SIL | &Y 37 JL#650 (80cc) SIL | &Y A4)L#10000 (40cc)
0650-8| Silicone Oil #650 (80cc) 10000| Silicone Oil #10000 (40cc)
SIL | Y 37 )L#700 (80cc) SIL | ¥ dv#1)L#15000 (40cc)| 7 F3 800
0700-8| Silicone Oil #700 (80cc) 15000| Silicone Qil #15000 (40cc)| for diffs.
SIL | ¥ 37 )L#650 (80cc) SIL | &Y 3> JL#20000 (40cc)
0750-8| Silicone Qil #650 (80cc) 20000] Silicone Oil #20000 (40cc)
SIL | ¥V 3> )L#650 (80cc) SIL | Y a7 )L#30000 (40cc)| 7 F £600
0800-8| Silicone Oil #650 (80cc) 30000| Silicone Oil #30000 (40cc)| for diffs.
SIL | ¥ 3> )L#650 (80cc) SIL | ¥V 327 )L#40000 (40cc)
0850-8| Silicone Oil #650 (80cc) 40000] Silicone Oil #40000 (40cc)

37



77 H Y —

IR—V % AR (F—No.E AH) kEMM

Part Names Quantity (Fith)

ORMs022 B%a;tefzrs iffr(ﬁ/lﬂg r/n\)/ FU4-7189 5 W) 1300
ORM3023 B%a;tirj?rsifsr%afigs)/\\ﬁu—t—m‘w(L) 1800
ORM3033 E‘itﬁai)gs‘fjfe/t){\sj/%/ 7—t—7/\y % (BOXE) 2600
36207P gm_erjem;_l\/;efer&l iF;\II_iU;ngSHO Original 2800
o TR Sl
w0 | 2R 5201 16000
Bod62 T/Oo;le*?X/ 92 1600
s || fm/iox}’;n 1800
it || frts/iox/hgzm 550
8046 fgg?é%xs 150
i || 3”5/%“/5’; S5 400
)
o[BI
919 | 10505 19 S5y S 5000
7915 | 1050 % 9 S50y L 8000
761 | (10510 ?:yll)n%a? ky 755 3500
o1 | GOS0 1) 5203 3800
S
e | SRl
e v

38

ACCESSORY

% FOR JAPANESE MARKET ONLY.



39



40



41



The service mentioned below is available only for Japanese market.

P, R LTARALRDERWVWS TS E

SN Z I HARERICERS a4
I TEED, BEUTHATLEFLC WD AHBVWARESIWVWE LS, CBAWCEWE
RFEIEE 1. RE1I—T—HAEAEEWVWEELZE L,
REL—Y—HAZEAEEVWEEORF. BEFEW L, TEORBEWETEHK
[CHVEBRIFEZ CELADD R, 77V I AXEIEIEETEED < fZ2E L\,

RENDOEHWSEE - 'R ——HE,

REICBEWEEDRIE. "TRE1—Y—HERE ICTEKRLEI W,
BEVWEEDRIE. BFTICEBYHEN /BUkGEEZ CHED S X, B /BUkGHEEDR—IH, TEES, TRES
(F—No)ERHWERE, BBENEKPICHEMSELIEEL,

zszcosmnatir: 040-229-41 15 =sscosmuati BR~em@nsR%R)13:00~19:00,

FAXTH, 24BBBMH L A EORME L TR £ 7. B, BEEA
FAXTOBREWSEI : O 4 6 - 2 2 9 - ] 5 O ] wﬁz%%m%o;\m%ﬁ%&ﬁﬂ%jﬁﬂ&(m%%@o :
sEcosMVatE 1 T243-0034 #FR)IE BEAH MF153 RAakatt 21— —HKESE

-------------------------------------------------------------------------------------------- BEUR B e

HEWS AR

BEWE TR FAXEKCREETEED LSV BETER RE TR DSAZERBSIETREET,
HxEDBEIF BEVWGEREOIE—ZRE LTS W,

(& B2l )
&% MERFE [THBA|
CEBAE (= a B NELE R F B H
>MEMA A—=N—% [ERE - ET—4—
7oA A0 L5,
JUHF
~E R/CIE # 2
= T
CEE
& &
CEED =
Bk EEE ( ) FAX ( )
FHOBEL | .
meemEes | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~19:00 CBESHE AR HRTS : @ | ZNo.emerm )
4 _ N\
BEWE T SEEARE @7/ REsEEox— I BOBEES (F—No) EALSHE, BEN EAMICTRALLES W,
\, J

HREKABHL TR, BEROBABROREFICHZANTEDET ., BRELD D, EXRVOEBHVWEEZREL THAD ZLBEFROBABRICOEEL TR (1)~Q)DIHFAZRSE|UITE=FICIRM
UIcDRRI 2L 5B ERBBDE A, (1)BEROFHOEEER T IIBE, QFERICEDEMTAERER I EE, QY —EADREDIHHHDOERFEICHTY 2158,

® FCC CAUTION FREABRR A T243-0034 w5/ BEAHMT 153
wn s Hn RER—LR—Y fliqhangr?s or modifiglatifons not ?‘xpresslylg){h Q@1 —IHREEEEEE 046-229-4115
THE FINEST RADIO CONTROL MODELS www.kyosho.com useelgg A{J{ﬁzﬁg/ntscl) Of)e?;t?t?:g ?qnuﬁgr;l]glm_ © BEWEEIE: B HEN%HE(*R%% A%< )13 1 00~19 : 00

PRINTED IN TAIWAN




Y} EXRFHEHBRERIEITFR28F10H6RREDHLDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTVIN=") AT a2 IN=")DIBATE

KINSOBATERZBFEAICRSETWLLEEET

MEE @ 2% LD B UTUESTIBATHANT\— Y P AT 3/ — Y EBEA
IhLBeorL L JEERDICETENTEET,

ﬂ - O/ —VERETEEBALTWERID BECAFRVEEE. 1YY —%y "B
e ST TR SEERS TEAT TN TEET,
REEZF X UHEMERIAHIC K 2EERFIFFR20E3B31HZH > TRTIBTWLWE
WTEBDEITDTFHTHELIZETW)
OERD ZHAICIEL TRERRE (BH) & BRICREFBRIBETT,
MHEBZIWHEICE D REEFHEDPELRD IO TTROENERAEEICTSHERESLESI L,

XBEITTFEARIZE - KBREICPIRBEEFEX LOERICED, EndHBasaE L
XITDTHOSMUHTTHELIEE,

1.FTRBEETERDHLIEEZ W,

FTIE BEKDOBIEN COBEBZELBEVNKRDO W EWHBBICSRIELLEEV SHED/N—Y DTEED
HBNIZENBATEE T 2O /BURRAE 2R FE LD EBAD R L—XICIRDET,

7

BIETHED/I =YD R EFRMUINESIEGE T REBDOIA Y Z14 V=Y EXRE*ZHBEINIEZDHTEXTEEXT,

AV SAVIR—YVEEBE CHLED/IN—YDRBVPHESFZEERLBICTEX L LESVW.EEERRRESZE LW ZITNh
BB TI BERDODCEEN BIEICHBEITLET,

K—EER>TVWEWBEHTEVWET,

A: RIRFHEAE TR ER B: BIETHERIN—V% C: ZEXHIS5H3~4HT
N=YOmBELYEZ EXULREZERILS, BEHROZBED. HIEIC
RT3, BEIFLET,
v, AV
ﬁﬁ@g{%—i‘yﬁf 2 IS—YEEE
BRIEIEZD
ATYA—H
BEITY,
\, J

2.8EICTTIIBWERIE RosETcREISEERSTHBATEEY,

RIEICITHBWSEEIE. ZER—LR—YADOREREA Y Z1 03y IS ERUIAH LS,

p
A7 —RXY NTRERBEICALAD http://kyoshoshop-online.com

KYOSHOR—ALR—IYRDA VTV I ANS
REAVZAavT w2y LTWEEL
M AEQRIO—RZERT THRAAA TN
CEBEBYAIMITZIERATELEST . MEERIF
EANDSZZHALIEEL,

AVSAYavT (AT =Ry ) TEHRL
ONLINE SHOR S rnosesma Lot
B W) ISERV WL ITET DT
fEEWN,

REHatt
T243-0034 #HFNIREAHMT153

LBV AR I——EHREET
BEE 046-229-4115 SHEE : B~2 (REEERC) 13:00~19:00



THE FINEST RADIO CONTROL MODELS

RER—LR—Y

www.kyosho.com
*KYOSHO CORPORATION hereby declare that this product is in compliance with FCC CAUTION
the essential requirements and other relevant provisions of Directive 1999/5/EC. Changes or modifications not expressly by the party responsible for compliance
The Declaration of Conformity (DoC) can be downloaded at following URL. voild the user’s Authority to operate the equipment.

www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE.

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente
direccion de Internet: www.kyosho.com/eng/support/doc/index.html

| X—h—lgEOMERSEERLT
ZLR/CEELAEL 50 | BFEWEEIE

REHRASHT

T243-0034 #HE)|| EEKRMMF153
Q@1 — T —HHAEEBERE 046-229-4115

 BE~2REEH%RR<)13 1 00~19 : 00

PRINTED IN TAIWAN



	34061T1 EP FAZER Drift Supra MM_ 1
	34061T1 EP FAZER Drift Supra MM_ 2
	34061T1 EP FAZER Drift Supra MM_ 3
	34061T1 EP FAZER Drift Supra MM_ 4
	34061T1 EP FAZER Drift Supra MM_ 5
	34061T1 EP FAZER Drift Supra MM_ 6
	34061T1 EP FAZER Drift Supra MM_ 7
	34061T1 EP FAZER Drift Supra MM_ 8
	34061T1 EP FAZER Drift Supra MM_ 9
	34061T1 EP FAZER Drift Supra MM_10
	34061T1 EP FAZER Drift Supra MM_11
	34061T1 EP FAZER Drift Supra MM_12
	34061T1 EP FAZER Drift Supra MM_13
	34061T1 EP FAZER Drift Supra MM_14
	34061T1 EP FAZER Drift Supra MM_15
	34061T1 EP FAZER Drift Supra MM_16
	34061T1 EP FAZER Drift Supra MM_17
	34061T1 EP FAZER Drift Supra MM_18
	34061T1 EP FAZER Drift Supra MM_19
	34061T1 EP FAZER Drift Supra MM_20
	34061T1 EP FAZER Drift Supra MM_21
	34061T1 EP FAZER Drift Supra MM_22
	34061T1 EP FAZER Drift Supra MM_23
	34061T1 EP FAZER Drift Supra MM_24
	34061T1 EP FAZER Drift Supra MM_25
	34061T1 EP FAZER Drift Supra MM_26
	34061T1 EP FAZER Drift Supra MM_27
	34061T1 EP FAZER Drift Supra MM_28
	34061T1 EP FAZER Drift Supra MM_29
	34061T1 EP FAZER Drift Supra MM_30
	34061T1 EP FAZER Drift Supra MM_31
	34061T1 EP FAZER Drift Supra MM_32
	34061T1 EP FAZER Drift Supra MM_33
	34061T1 EP FAZER Drift Supra MM_34
	34061T1 EP FAZER Drift Supra MM_35
	34061T1 EP FAZER Drift Supra MM_36
	34061T1 EP FAZER Drift Supra MM_37
	34061T1 EP FAZER Drift Supra MM_38
	34061T1 EP FAZER Drift Supra MM_39
	34061T1 EP FAZER Drift Supra MM_40
	34061T1 EP FAZER Drift Supra MM_41
	34061T1 EP FAZER Drift Supra MM_42
	34061T1 EP FAZER Drift Supra MM_43
	34061T1 EP FAZER Drift Supra MM_44
	34061T1 EP FAZER Drift Supra MM_45
	34061T1 EP FAZER Drift Supra MM_46



